SERVICE DRAWING MODEL BO3711

MEM PARTSID  DESCRIPTION
001 2850856  TAPPING SCREW 4X18
002 4512603  TOP COVER

002 2630020 PUBBERPIN4
005
08
009

MODEL NO. BO3711

8435524  BAUSH HOLDER S-S
319067 CONTROLLER :
867006-0  BOB711 NAME PLATE
010 2659966  TAPPING SCREW 4X18
011 6871245  STHAIN RELIEF
0l2  Bae5E0-2  CORD GUARD A-85
013 8910552  POWER SUPPLY CORD 0.75-2-2.0

014 45612708 MOTORHOUSING
016 2060484  TAPPING SGREW 4X40
017 2100822 BALL BEARING BO7ZZ
018 68ies22  INSLILATION WABHER
2531803  FLAT WASHER 10
021 2110579  BALL BEARING 62000DW
22 4512666 BEARINGBOX
023 2050856  TAPPING SCREW 4X18
13 024 2401179 FANES
025 4612677  FAN GUIDE
026 2133158 ORING 19
(27 2650856  TAPPING SCREW 4Xi8 -
028 2665117  +FLAT FILLISTER HEAD SCREW M5
029 2130461 O-RINGB
030 3481021 PAPER GLAMP

211138-8  PAN HEAD SCREW MdX20
3102003  SPAING GUIDE

162279-2  LEVER COMPLETE

2073532  FLAT WASHER®

4240563  SPONGE BLEEVE 9

21286827 ORING4

2181518 FoOT

2139837  ORING4

3184841 BASE

2538075 FLAT WASHERS

2621088 HEX. LOCK NUT M-8
2112287  BALL BEARING 8202DDW
310801-1  BALANCER

9122229  COUNTERSUNK HEAD SCREW MEX16
2126582 ORING 83

140148-1 _PAD COMPLETE

8111115 PAN HEAD SCREW M4X10
185327-0  DUST BOX ASSEMELY
4612716 PUNGH PLATE

7945633 ABRASIVE PAPEH S3X228 #120
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SERVICE DRAWING MODEL BO3710

PARTSID  DESGRIPTION
2058056 TAPPING SCREW 4X18

MODEL NO. BO3710 4512683 TORCOVER

ITEM
o1
002

— _ 003 2620029 RUBBERPIN4
005
008
009

8455524 BAUSH HOLDER5S
8310067 CONTROLLEH =~
8670060 BOB711 NAME PLATE
010 2659066  TAPPING SCREW 4X18
011 6871245  STRAIN RELIEF
D12 6A256a-2  CORD GUARD &-85
013 8910552  POWERSUFPLY CORD0.75-2-2.0

014 4512708 MOTORHOUSING
016 2080484 1'N='P|NG SGFIEW 040
017 2100822  BALL BEARING 80722
018 888522  INSULATION WASHER
2531803  FLAT WASHER 10

021 2110879  BALL BEARING 6200DDW

4512659  BEARINGBOX

268050 . JAPFING SOREW AX16

240117-8  FANSS

FAN GUIDE

2153158 ORING 19

2850858 TAPPING SCREW 4Xi8 -
266511-7  + FLAT FILLISTER HEAD SCREW M5
O-RING B

PAPERCLAMP

211138-8  PAN HEAD SCREW MdX20
3103003  SPAING GUIDE

1822792  LEVER COMPLETE

267353-2  FLAT WASHER®

4240563  SPONGE SLEEVE 9

2138837 ORING4

2181518 FOOT

2138837 QRING4

3184841 BASE

253807-5  FLAT WASHERS

2621088 HEX. LOGK NUT M6-8

2112287  BALL BEARING 8202DDW

310301-1  BALANCER

9122208 COUNTERSUNK HEAD SCREW M5X16
213656-2 ORING 53

140148-1  PAD COMPLETE

811111-5  PAN HEAD SCREW M4X10
1353270  DUST BOX ASSEMELY

451271-8 _ PUNCH PLATE

794563-3  ABRASIVE PAPEF 93X228 #120
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